G E N E R AC® by £ | Briggs & Stration’
Portable Products POWER PRODUCTS

RATED WATTS

PORTABLE GENERATOR

lllustrated Parts List

Questions? Help is just a moment away!

Call: Generac Generator Helpline - 1-800-270-1408 M-F 8-5 CT
Web: www.briggsandstratton.com

Model No. 1646-5 (5,550 Watt AC Generator) Manual No. 197131A Revision A (08/21/2008)




| GENERAC

EarooulD

WheelHouse™ 5550 Watt Generator

ortable Products

by
Briggs & Stratton
POWER PRODUCTS

EXPLODED VIEW - MAIN UNIT

y

VILWS

Copyright © 2008 Briggs & Stratton Power Products Group, LLC. All rights reserved. No part of this material may be

reproduced or transmitted in any form by any means without the express written permission of Briggs & Stratton Power
Products Group, LLC.



EarooulD

VIEWS

PARTS LIST - MAIN UNIT

Iltem Part # Description
1 M197129GS FRAME, (Includes #20, 31, 40, 55,
62 & 72)

2 197564GS KIT, Vibration Mount 45°
3 PPHMS, M8 - 1.25 x 40
4 190220GS HOUSING, Engine Adapter
5 194151GS KIT, Hardware Mounting Adapter
6 NSP ASSY, Alternator (see page 5)
7 67989GS NUT, M8 Flange Serrated
8 96796GS WASHER, 8.4 x22.2 x 3
10 190274BGS SBHCS, 3/8-16 x 1.0
11 47480FGS HHCS, 5/16-24 x 7
14 189009GS BRACKET, Muffler
15 695398 GASKET, Exhaust
16 * HHCS, M6 - 1.0 x 12
17 189008GS MUFFLER
18 * SHCS, 5/16 - 18 x 7/8"
19 83083GS SCREEN, Spark Arrest
20 B4986GS DECAL, Ground, Green
21 194153GS KIT, Vibration Mount
22 86494GS SCREW, Wing, M6 1 x 16
23 B2153GS SCREW, 12-14 x 7/8, Self-Drill
24  192793GS SHIELD, Heat
25 191190GS CAP
26 74908GS SCREW, M5-0.8 x 10 Taptite
31 196830GS DECAL, Warning, Exhaust
34 195422GS COVER, RBC, Plastic w/Cap
35 194432GS KIT, Hose Fuel w/ Clamps
37 192376GS SCREW, 12 - 24 x 1/2 THD Forming
40 192553GS KIT, Vibe Mount
41 192980GS KIT, Valve Tank
44 196181GS ASSY, Tank, Fuel (includes # 41, 50,

51 & 52)

Iltem Part #

45
48
49

50
51
52
95
56
57
58
59
60
61
62
63
72

189420GS
195373GS
203650GS
192050GS
22304GS
188333GS
194799GS
189235GS
73054GS
M194907GS
B2203GS
190355GS

189117GS
192695GS
203579GS
189114GS
192480GS

900 §

Items Not lllustrated

BB3061GS
43438GS
MS5242
197131GS
197581GS
193821GS

WheelHouse™ 5550 Watt Generator ‘ GEPI\:IIEB Ac@ ‘
y

b
£ | Briggs & Stratton
POWER PRODUCTS

Description

CAP, Fuel Gauge

WIRE, Ground

KIT, Wheel

E-Ring

Washer, Flat 1/2

DECAL, Fuel Tank

DECAL, Danger

DECAL, Start Instructions

DECAL, Shut-Off, Fuel

HANDLE

KIT, Handle Fastening

ASSY., Control Panel

NUT, Palnut 3/16"

QUICK CONNECT, Fuel, 1/4 Barb

QUICK CONNECT, Fuel, 1/4 Barb

DECAL, CO Warning

KNOB, Fuel Tank Hold Down

DECAL, Warning, Fuel Line
Disconnect

ENGINE

Oil Bottle

PLUG, 250V, 30A
MANUAL, Engine
MANUAL, Operator’s
TRAY, Overflow

KIT, Decal, Service

* - ltems without part numbers are common fastners and are
available at your local hardware store.

§ - Contact Engine Manufacturer



' WheelHouse™ 5550 Watt Generator LorLiuL D
by
£ |Brl'ggs&$fr¢guoclrz

EXPLODED VIEW AND PARTS LIST — CONTROL PANEL

VIEWS

Iltem Part # Description
1 195112GS KIT, Control Panel Lid

2 188889GS CONTROL PANEL, Compact

6 68759GS OUTLET, 120V, 20Amp, Duplex
7 F NUT, Palnut, Pushnut, 5/32

8 84198GS CAP, Circuit Breaker

9 75207GS CIRCUIT BREAKER

10 43437GS OUTLET, 120/240 Locking, 30A
1 NUT, Palnut, Pushnut, 3/16
12~ SCREW, Phillips, Head 3.5 x 18
13 93857GS BAR, Retaining

14 188890GS COVER, Back, Control Panel

15 82308GS SCREW, Self Tapping, STC 3 x 18
16 22694GS HOUSING, Receptacle

17~ SCREW, Phillips, 3.5 x 14

* - Items without part numbers are common fastners and are
available at your local hardware store.



LorivulD WheelHouse™ 5550 Watt Generator ‘ GENERAC’ ‘
y

Item Part #

NS ©oo~No O WN =

186059GS
191043GS
191042AGS
186060GS
86308CGS
91825GS
66849GS
22694GS
81917GS
193428AGS
194274GS
65791GS

b
£ | Briggs & Stratton
POWER PRODUCTS

Description

ADAPTER, Mounting, Alternator
ROTOR

STATOR

RBC, with 0-Ring (p/n 189197GS)
HHCS, M6 - 1.0 x 130 SEMS
ASSY, Holder, Rectifier/Brush
TAPTITE, M5 - 0.8 x 16
RECEPTACLE, 6 pin

PIN, Roll, 4mm x 10

ASSY, Wire, Ground

HARNESS, Wire, Power
BEARING



